52in Zero-Turn Mower - Model VXV060B1852A00

gn Replaces Exmark Vertex V-Series Parts
w’ 52in Deck Parts

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Replaces Exmark Vertex V-Series Parts
52in Zero-Turn Mower - Model VXV060B1852A00
52in Deck Parts

Item R&R OEM Qty Order

No Part No. Part No. Description Req Quantity
Other Parts Available
42 R114-1908-01 114-1908-01 Skid 1
43 R104-8301 183222; Locknut - 3/8-16 Nylon Flanged 21
44 R103-8415 103-8415 Roller - Anti Scalp 5
45 R98-5975 98-5975 Washer - Belleville 4
46 R108-4052 108-4052 Spring - Torsion 1
47 R127-1948-03 127-1948-03 Lift Link 2
48 R116-0780 116-0780 Bolt - Hx HD FI Shoulder 4
49 R453022 3256-28 Washer - 3/4 SAE 4
50 R116-0886 116-0886 Spring - Extension 2
51 R323-58 323-58 Bolt - Hex HD 1
52 R137-4129 137-4129 Deck Strut Assy 1
53 R108-6544 108-6544 Spacer 4
54 R137-4108 137-4108 Rubber Bushing 4
55 R3231-7 3231-7 Bolt - Carriage 3/8-16 x 2-1/4 4
56 R32128-19 ;2?2%3?; Locknut - 3/8-16 Flanged Top Lock 4
57 R116-8131 116-8131 Axle - Roller 3
58 R1-633447 1-633447 Chain - Deck Lift 2
59 R130-0742 130-0742 Bolt - Shoulder 2
60 R109-9066 109-9066 Yoke - Adjust - Deck 4
61 R116-9362 116-9362 Bolt - Hex HD 3/8-16 x 3 3/4 GR8 YZ 3

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Replaces Exmark Vertex V-Series Parts
52in Zero-Turn Mower - Model VXV060B1852A00
52in Deck Parts

Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity
62 R32128-23 3515218053 Nut - Lock Hex Flanged 1/2-13 8
63 RP457-2 3218-2 Nut - Jam 5/16-18 Zinc 8

3256-23,

3256-24,
64 R453011  220°Y  Washer- Flat 3/8 SAE Y/Zinc 4

48-9220,

80-7730
65 R3296-48 3296-48 Locknut - 7/16-14 ESNA 4
66 R32128-37 32128-37 Nut - 7-16-14 Hx Serr Fl 1
67 R130-6589 130-6589 Lift Link 2
68 R1-633029 1-633029 Ball Joint - 5/8-18 RH Thread 1
69 R117-5291 117-5291 Balljoint - Spherical LH 1
70 R117-5293 117-5293 Nut - 5/8-18 LH Jam 1
71 R443828 3220-6 Nut - 5/8-18 Hex 1
72 R115-2750 115-2750 Knob 1
73 R115-3592 115-3592 Grip - Foam 1
74 R136-0530 136-0530 Rod - Release Latch 1
75 R114-8187 114-8187 Spring - Compression 1
76 R114-1207 114-1207 Washer-Special 1
77 R95-6448 95-6448 Spacer 2

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




